
  

NEAS: KZN/EIA/000081/2018 
REF NO: DC43/0016/2018 

 
 

 

 
 

 
 

The uMkhunya Phase 4 Bulk 
Water Supply Scheme  

 

Consultation Basic 
Assessment Report 

 

 

 
Prepared by: 

 

 

 

 

 

Prepared for: 

 

 
 

 

 

  



  

Client: 

Harry Gwala District Municipality 

 

Reference Document as: 

Consultation Basic Assessment Report for uMkhunya Phase 4 Bulk Water 
Supply Scheme 

 

At Gedezar Reference Number: 

BA01-03-17 

 

Competent Authority Reference: 

NEAS: KZN/EIA/000081/2018 

REF NO: DC43/0016/2018  

 

Report Compiled by: 

Andile Mnyandu and Kuda Zhandire 

 

Date of Report: 

16 March 2018 

 

Report reviewed by: 

Andile Mnyandu 

 

 

 

 

 

 

 
[...]
follow existing infrastructure. Water is abstracted from the uMkhomazi River and pumped via 

a rising main to the Water Treatment Plant. The water is treated using flocculation, 

clarification, filtration, chlorination and thereafter stored in reservoirs. The treated water is 

pumped to storage reservoirs situated at Nkweletsheni, Phumobala, Butateni, Nongegana, 

S’qandulweni and Springvale. Under the proposed phasing of the uMkhunya Water Scheme 

the following are to be constructed. The uMkhunya water supply scheme Phase 4 shall 

comprise of an Abstraction pump station, including the associated 350mm diameter and 

200mm diameter rising mains, a 5 ML/d water treatment works, a high lift pumpstation, a 

200mm diameter rising main to the existing reservoir at Nkweletsheni and the extension to 

the existing reticulation at Nkweletsheni and Mahlubini. 

YES 

 

2. 

Does the proposed land use / development conform to the relevant structure plans, 

SDF and planning visions for the area? 

The proposed project is for the upgrade of the existing abstraction works, a new water 

treatment works and associated infrastructure for the provision of bulk water.  

Furthermore, this project is in line with the planning visions of the area. The uBuhlebezwe 

Local Municipality Spatial Development Framework [SDF] states that: 

Water, sanitation and shelter developmental infrastructure plans are constantly being 

aligned between the Water authority (Harry District Municipality) and uBuhlebezwe. Where 

energy is concerned the Municipality is currently facilitating electricity supply to the 

household within the vicinity of the Mahehle, Mkhunya and Ufafa areas. As a response to 

the promotion of going green, the Municipality in future will also be engaging with the 

relevant stakeholders to looking into the housing development in conjunction to the energy 

saving initiatives fit for human sustainable living [SDF 2017-2018].  

YES 

 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

8 

A provision of basic services such as water & sanitation has been made by the Harry Gwala 

District Municipality as their field of competency, provision of electricity has been facilitated 

by the Ubuhlebezwe Local Municipality.  

3. 

Will the benefits of the proposed land use / development outweigh the negative 

impacts of it? 

Indeed the proposed upgrades will have more long-term benefits than negative impacts, the 

latter of which are more short-termed and associated with the construction phase. The 

reasons for this are: 

 Increase in number of households receiving water which is a basic need; and 

 Contributes to the long term vision of providing sustainable infrastructure to the people 

of the uMkhunya area, and better access to water.  

The benefits stated above, far outweigh the negative impacts, which are limited to the 

construction phase. The proposed project will lead to an improvement to the social, 

environmental and economic status quo, as they will enable improved access to water for a 

large area.  

YES 

 

4. 
If the answer to any of the questions 1-3 was NO, please provide further motivation /Explanation – 

N/A. 

5. 

Will the proposed land use / development impact on the sense of place? 

The pipeline will be underground. The water treatment works, pump stations, pipeline 

alignment place markers, valve points and associated infrastructure will be the visible 

aspects of the development. 

 NO 

6. 

Will the proposed land use / development set a precedent? 

The IDP is rolling out a number of water infrastructure projects as part of its mandate and 

commitment. This project fall within this mandate. 

 NO 

7. 

Will any person’s rights be affected by the proposed land use / development? 

All landowners have been notified. There are no permanently directly affected people that 

will suffer a contravention of their rights 

 NO 

8. Will the proposed land use / development compromise the “urban edge”?  NO 

9. 
If the answer to any of the question 5-8 was YES, please provide further motivation / explanation – 
N/A. 

Benefits 

1. Will the land use / development have any benefits for society in general? YES  

2. 

Explain: This development will assist in the fulfilling of the citizens’ human right to basic water access. This 

is the principle founded in the Constitution of the Republic of South Africa (1997) as well as the National 

Water Services Act (Act No. 108 of 1997) and is ensuring effective service delivery for all.  



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

9 

3. 
Will the land use / development have any benefits for the local communities where it 

will be located? 
YES  

4. 
Explain: The supply of water to household properties will lead to an increased standard of living due to 

increased accessibility, and reduce impacts on health. 

 Socio-Economic Value of the Activity  

TABLE 10: SOCIO-ECONOMIC VALUE OF THE PROPOSED PROJECT 

Description Value 

What is the expected capital value of the activity on completion? R65 000 000.00 

What is the expected yearly income that will be generated by or as a result of the activity? R5 300 000.00 

Will the activity contribute to service infrastructure? YES 

Is the activity a public amenity? YES 

How many new employment opportunities will be created in the development phase of 
the activity? 

12 

What is the expected value of the employment opportunities during the development 
phase? 

R9.6 million 

What percentage of this will accrue to previously disadvantaged individuals? 90% 

How many permanent new employment opportunities will be created during the 
operational phase of the activity? 

110 

What is the expected current value of the employment opportunities during the first 10 
years? 

N/A 

What percentage of this will accrue to previously disadvantaged individuals? 90% 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

10 

3 TECHNICAL DATA 

 Design Criteria  

The treated water is for human consumption and shall comply to SANS 241 class 1. The reservoirs shall have a 48 

hour storage. Pipe lines will have a maximum velocity of 1.5m/s with pressures a maintained between 3 and 6 bar 

where possible. Reticulation pipe lines will be sized to accommodate an 80l/c/d flow rate with a seasonal peak factor 

of 2.4 and an instantaneous peak factor of 1.5. No fire fighting capacities will be considered. The system shall be 

designed for a 20 hour pumping time. 

 

FIGURE 2: THE PROPOSED UMKHUNYA BULK WATER SUPPLY SCHEME LOCALITY MAP 

The schematics of the proposed components for the project can be seen in Figure 3. 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

11 

 
FIGURE 3: WATER TREATMENT WORKS 

 

 
FIGURE 4: WATER TREATMENT WORKS 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

12 

Water is abstracted from the uMkhomazi River and pumped via a rising main to the Water Treatment Plant. The 

water is treated using flocculation, clarification, filtration, chlorination and thereafter stored in reservoirs. The treated 

water is pumped to storage reservoirs situated at Nkweletsheni, Phumobala, Butateni, Nongegana, S’qandulweni 

and Springvale. 

 Abstraction works 

The abstraction pump station shall comprise of three submersible pump sets housed in a pump station situated in 

the river. The walls of this pump station shall be constructed with gabions / concrete with the base of the pump 

station founded on rock. Each of the pump sets shall be capable of delivering 27.8 l/s @ 20m head. • When there 

is low flow in the river, one pump set is to be operating with the discharge (27.8 l/s) being utilized by the water 

treatment works. When there is high flow in the river, two pumps are to be operating with halve the discharge being 

utilised by the water treatment works and the other halve flowing into the off channel storage dam. The third pump 

set shall be the standby one. When there is no river abstraction, water from the off channel storage dam is to be 

utilised by the water treatment works. Immediately after the pump sets on the delivery side, there shall be a non 

return valve followed by an isolation valve. 

 Water treatment works 

Grit channel and holding tank  

Raw water abstracted from the river is pumped to a division box located on a high spot within the Treatment works. 

The water is divided between the Treatment Works and the off channel storage dam. Flow meters are to be installed 

on both of these branches. The raw water flowing into the treatment works then enters the grit channel where the 

grit settles into a scour chamber and the grit is removed by scouring. The channel is designed to maintain a velocity 

of 0.25m/s. The grit channel shall be cleaned manually on a daily basis. 

Flash mixer and Flocculation chambers 

The primary purpose of the coagulation/flocculation process is the removal of turbidity from the water. Turbidity is 

a cloudy appearance of water caused by small particles suspended therein. In the flash mixer, coagulant chemicals 

are added to the water and the water is mixed quickly and violently. The purpose of this step is to evenly distribute 

the chemicals through the water. Flash mixing typically lasts a minute or less. 

Filters  

From the clarifier the effluent flows into the filters. The prime function of a filter is to remove suspended matter and 

thereby removing pathogenic organisms from the water. 

Most of these organisms are bound up in the coagulated floc particles entering the filter. The conventional rapid 

sand filter uses one grade of sand (0.45 - 0.55 mm and a S.G. of 2.65) approximately 75 cm thick underlaid by 

graded layers of gravel as supporting media. Normally under these conditions, the actual entrapment of suspended 

matter is restricted to the top several centimetres of the sand bed. The remaining sand acts as insurance against a 

serious turbidity breakthrough. The normal design filter rate for a rapid sand filter producing potable water, was 80 

– 160 lpm per sq. m of filter bed-area. 

Chlorine Contact Tank 

From the filters the water flows into the Chlorine contact tank. The contact (retention) time in chlorination is that 

period between introduction of the disinfectant and when the water is used. A long interaction between chlorine and 

the microorganisms results in an effective disinfection process. Contact time varies with chlorine concentration, the 

type of pathogens present, pH, and temperature of the water. 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

13 

Minutes required = K / Chlorine residual (mg/l) 

If the highest pH anticipated is 7.5 and the lowest water temperature is 42 °F, the "K" value is 15. Therefore, a 

chlorine residual of 0.5 mg/l necessitates 30 minutes contact time. A residual of 0.3 mg/l requires 50 minutes contact 

time for adequate disinfection. Thus use a 100m³ tank for 1 hour retention. 

Pump Station 

From the chlorine contact tank the water flows into the pump station. The pump station is to house the following 

pump sets: 

 Pump sets for pumping to the two proposed break pressure tanks (TWL ±478m). 

 Pump sets for filter backwashing 

 Booster pump set for jet pump in abstraction pump station 

 Pump sets for pumping to dam (to be confirmed) 

All pump sets to have isolating vales on the suction and isolation and non-return valves on the delivery. 

Rising main from WTW 

From the pump station water is pumped to the reservoir A via a 200mm diameter rising main.  

Reticulation to Nkweletsheni and Mahlubini. 

Reticulation under this phase will be an extension to the existing reticulation network previously constructed. All 

household within these areas will be serviced under the 200m walking distance as recommended in the “Guidelines 

of Human Settlement and Planning” and a provisional amount has been allocated for in the bill of quantities to cover 

reticulation, associated fittings and standpipes. 

Pipelines ranging from 200mm to 110mm diameter uPVC, and 75mm to 40mm diameter HDPe, including 43N° 

standpipes is required to complete the reticulation. 

 Hydrology and Hydraulics 

The catchment has the following characteristics: 

TABLE 11: CATCHMENT DATA 

Component  

Catchment area, U10L 207.2km2 

Rainfall Station Number 0239566 A  

Rainfall Station Name  Little Harmony 

Gauge Map (mm) 831 

Licensed water Use  1.107 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

14 

The following plates provide a photographic context of the existing infrastructure. 

 
PLATE 1: ABSTRACTION POINT 

 

PLATE 2: PUMP STATION 

 

 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

15 

 
FIGURE 5: UMKHUNYA PROJECT CATCHMENT AREA 

 

Hydrological Investigation 

The aim of the hydrological analysis was to determine whether the required 1.5 Ml/day demand can be supplied 

from the Umkomaas River at the 98% assurance of supply level (i.e. the demand can be met 98% of the time, that 

is to say there will be supply failures once every 50 years, on average) without requiring any form of storage to 

augment the supply. However, if this was proven to be impossible, the yield of the system would have to be 

estimated using various off-channel storage volumes and river abstraction/pumping rates. 

4 ENVIRONMENTAL LEGISLATIVE CONTEXT 

In order to protect the environment and ensure that the development is undertaken in an environmentally 

responsible manner, there are a number of significant pieces of environmental legislation that need to be considered 

during this study. These include the following items of legislation. 

 The Constitution of South Africa  

Section 24 of the Constitution of South Africa [No. 108 of 1996] states that  

“…everyone has the right – … [a] to an environment that is not harmful to their health or well-being; and … 

[b] to have the environment protected, for the benefit of present and future generations through reasonable 



Consultation Basic Assessment Report for the uMkhunya Phase 4 Bulk Water Supply Scheme 

16 

legislative and other measures that … [c] secure ecologically sustainable development and use of natural 

resources while promoting justifiable economic and social development.” 

This protection encompasses preventing pollution and promoting conservation and environmentally sustainable 

development. These principles are embraced in the NEMA and given further expression. 

 National Legislation and Regulations  

This section outlines the applicable national legislation which needs to be taken cognisance of.  

 National Environmental Management Act [Act No. 107 of 1998] 

The National Environmental Management Act [Act No. 107 of 1998] [as amended], or otherwise known as NEMA, 

is South Africa’s overreaching environmental legislation and has, as its primary objective to provide for co-operative, 

environmental governance by establishing principles for decision-making on matters affecting the environment, 

institutions that will promote co-operative governance and procedures for co-ordinating environmental functions 

exercised by organs of state, and to provide for matters connected therewith. 

The principles of the Act are the following: 

 Environmental management must place people and their needs at the forefront of its concern; 

 Development must be socially, environmentally and economically sustainable; 

 Environmental management must be integrated, acknowledging that all elements of the environment are linked 

and interrelated; 

 Environmental justice must be pursued so that adverse environmental impacts shall not be distributed in such 

a manner as to unfairly discriminate against any person;  

 Equitable access to environmental resources, benefits and services to meet basic human needs and ensure 